TLZ175V

ONDERDEEL TEKENING

WISENT

<
o
=




WISENT onperoeeL ekening. TLZ175V

Operating
button
Operating
handle
' - Blade Guide
Blade tension \ o B
handwheel

On/off switch

Bow Saw

Motor

‘h"'“‘":'— Reduction Gear
Vice hand

Revolving Arm

Base



WISENT

ONDERDELEN LUST

TLZ175V

NO

NO‘Q'ty Description |NO ]Q'ty Description Q'ty Description

1 1 Body frame 38 1 Block blade tension | 76N | 1 Vise cover

2 1 Spring axis 39 1 Return flywheel 7IN| 1 Screw

3|1 Spring 40 | 1 Saw biade 78N | 1 Vise plate

4 1 32004 bearing 41 1 MOTOR flywheel | 79N [ 1 Screw

5 1 Axis 42 6 Screw 80 1 Nut

6 2 Nut 43 1 Body cover 81 1 Rod stock stop

7 2 Washer 44 1 Nut 82 1 Boit

8 1 |Fixed blade gvide plate] 45 1 Cover 83 1 Screw
8(ty] 1 Chip Fence 46 1 Bushing 84 1 Stop Braket

g 2 Screw A7 1 32004 bearing M 1 Motor

10§ 2 Washer 48 1 Screw M1 1 Screw

11 2 Washer 49 1 Washer M2 1 Spring Washer

121 2 Bearing 50 | 1 Miter plate M3® 1 Washer

13 ] 2 Bearing 51 1 Nut M4 | 1 C-ring

14 | 2 Bias axis 52 1 Washer M5 1 Gear

15 | 2 Nut 53 1 S'crew M6 1 Key

16 | 2 Washer 54 1 Nut M7 1 Gear-shaft

17 1 Arm 55 1 Plate Mg 1 Gear box

18 1 2 Pin 56 1 Bolt MY | 2 Bearing
18D 2 Bearing 57 1 Washer Mi0| 1 Qil seal

19 | 2 Washer 58 1 Screw M11 | 1 Gear

20| 2 Washer 59 1 Scale M12| 1 UP cover

21 | 2 Bearing _ 80 1 Screw M131 1 Screw 4X45mm

22 | 2 Bearing 60(1)| 1 Washer M14}1 1 Nut

23 | 2 Bias axis 61 1 Bushing M161 1 Fan

24 | 1 L. biade guard 62 1 Washer M16 | 1 Screw

25 1 Bolt 63 1 Screw M174§ 1 Electrical board

26 | 1 Screw 64N | 1 Base M184 1 QOil seal

27 1 Handle Shelf 65N | 1 Screw M1 1 Mator

28 1 Handle 66N | 1 Fence Base M19A] 1 Motor shaft

29 | 1 Handie Wheel 67N | 1 Locking seat M20¢ 1 Switch

30| 8 Washer 68N | 1 Washer M21§ 1 Down cover

31| 2 Screw 69N { 1 Screw M22] 1 Plug

32 1 Screw 70N 1 Acme Screw M23 1 Handel wire

33 1 Washer 7iIN | 1 Knob M24 1 {Main shaft

34 1 2 Bearing 72N | 1 Handle Rod M25 1 IKEY

35 | 1 Blade sheet shaft 73N | 1 Shaft Boshing M26 { 1 {bearing

36 | 1 Washer 74N | 1 Bushing mz27 1 _imiddie plastic cover

37 | 2 Block 75N | 1 Screw




	Blz. 01 Voorblad
	Blz. 02 Inhoudsopgave
	Blz. 03 Introductie
	Blz. 04 Veiligheidspreventie
	Blz. 05 Veiligheidspreventie
	Blz. 06 Machinebeschrijving
	Blz. 07 Machinespecificaties
	Blz. 08 Vastzetten van de machine
	Blz. 09 Bediening
	Blz. 10 Speciale veiligheidscontrole
	Blz. 11 Zaagsnelheid
	Blz. 12 Zaagsnelheid vervolg
	Blz. 13 Problemen oplossen
	Blz. 14 Problemen oplossen
	Blz. 15 Problemen oplossen
	Blz. 16 Problemen oplossen
	Blz. 17 Problemen oplossen
	Blz. 18 Electrisch schema
	Blz. 19 Onderdeeltekening 1
	Blz. 20 Onderdeelnamen
	Blz. 21 Onderdelenlijst TLZ100
	Blz. 22 Electrisch schema
	Blz. 23 Onderdeeltekening TLZ175V
	Blz. 24 Onderdeelnamen TLZ175V
	Blz. 25 Onderdelenlijst TLZ175V



